
DR001
SMITH



6

7

8

9

12

13

14







Item NO. Description Qty Item NO. Description Qty

1 BOTTOM SIDE FRAME  LT 1

64 BRONZE BUSHING φ31*φ25.4*φ19*20 2

2 BOTTOM SIDE FRAME  RT 1

66 ROLL PIN Φ6*14 4

3 REAR SIDE SUPPORT LT 1

67 INTERNAL RETAINING RING φ40 4

4 REAR SIDE SUPPORT RT 1

69 FOOT COVER 4

5 NICKEL FRONT UPRIGHT 2

71 NYLON  BUSHING 4

6  CROSS BRACE UP 1

73 RUBBER WASHER φ55*φ25*26 4

7  CROSS BRACE LO 1

77 PLASTIC TUBE GUIDE 8

8 BAR HOLDER 2

78 PLUG RT50*100 2

9 SIDE BAR SAFETY SPOTTER 2

10 WEIGHT LIFT BAR 1

14 SAFETY SPOTTER BRACKET 2

97 HEX HEAD BOLT M10*20 8

15 SHAFT RETAINER PLATE 2

102 HEX HEAD BOLT M10*70 8

16 PRESS BAR HOUSING LT 1

104 HEX BOLT M10*80 8

17 PRESS BAR HOUSING RT 1

107 HEX HEAD BOLT M10*130 8

18 LINEAR SHAFT 2

108 HEX HEAD  BOLT M12*35 6

19  CONTROL TUBE LT 1

111 FLAT WASHER φ20*φ11*2 56

20  CONTROL TUBE RT 1

112 FLAT WASHER φ24*φ13*2 6

21 OLYMPIC ADAPTER 6

113 8

22 BACK CROSS BRACE UP 1

114 SPRING WASHER M12 6

48 POP PIN (LOCKING) 4

115 NYLON LOCK NUT M10 24

52 PLUG φ48 8

116 FLAT HEAD CAP SCREW M10*25 2

53 RUBBER WASHER φ78*φ47.5*15 8

117 2

54 SAFETY SPOTTER PLASTIC STRIP 2

118 2

62 LINEAR BEARING φ25 4

119 RUBBER CUSHION 2

63 BRONZE BUSHING φ25.4*φ19*20 2

SPRING WASHER M10

PLASTIC HEAD COVE φ25

PLASTIC HEAD SEAT φ25

 

120 FLAT HEAD CAP SCREW 6



77
21

11
1
11
5

8
20

10
7

11
1

78
15

11
1

11
5

6
64

22
48

11
9

66
11
1

97
63

11
3
11
1

16

10
2

17

19

10
62 67 54 9

53

10
4

72

11
1

71

11
4
10
8

11
2

14

71

4

18
11
8

11
7

11
6

5

11
1

2

20

7
11
5

1
3

11
5

69
11
1

6



7



8

：400 /880



9

STEP 1  | USER FRAME INSTRUCTIONS & NOTES
              （LT FRAME & RT FRAME）

3

5

9

8

115

111

97

113 111

20

104

111

111

115

115

111

104

111

111
115

111

102

111 115

102

111
102

111

14

16

Item NO. Description Qty

3 REAR SIDE SUPPORT LT 1

5 NICKEL FRONT UPRIGHT 1

8 BAR HOLDER 1

9 SIDE BAR SAFETY SPOTTER 1

14 SAFETY SPOTTER BRACKET 1

16 PRESS BAR HOUSING LT 1

20  CONTROL TUBE RT 1

97 HEX HEAD BOLT M10*20 2

102 HEX HEAD BOLT M10*70 4

104 HEX BOLT M10*80 2

111 FLAT WASHER φ20*φ11*2 16

113 2

115 NYLON LOCK NUT M10 8

SPRING WASHER M10 

Note: the linear bearing should 
be concentric with the guide 
rod to prevent damage to the 
linear bearing



10

STEP 2  | USER FRAME INSTRUCTIONS & NOTES

107

111

111
115

111
115

107 111

97113
111

10

Item NO. Description Qty

10 WEIGHT LIFT BAR 1

97 HEX HEAD BOLT M10*20 2

107 HEX HEAD BOLT M10*130 4

111 FLAT WASHER φ20*φ11*2 10

112 FLAT WASHER φ24*φ13*2 4

113 2SPRING WASHER M10 



11

 

STEP 3  | USER FRAME INSTRUCTIONS & NOTES

21

112 114 108

Item NO. Description Qty

21 OLYMPIC ADAPTER 3

108 HEX HEAD  BOLT M12*35 3

112 FLAT WASHER φ24*φ13*2 3

114 SPRING WASHER M12 3



12



13



14


	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21
	页面 22
	页面 23
	页面 24



